H=* Content

—. W E LR G2 K Central Motor COmMPOSItioN..........covvvveveeeeeeeeeeeeeeeeeeereeeeenee. 1
1.1 YL 1-2 fizs: Complete motor as shown in Figure 1-2.......cooveveeeeeveveeennen. 2

1.2 BHLEHE A& LT B4 1-3 fii7n: Complete motor includes main body and

chain wheel, as Shown in FIUIre 1-3......ccoo ittt 2
1.3 FAR= KA 2-4 Fr7R: Three main parts as shown in figure 2-4................... 3
1.4 FARHEAHH R 1-5: The remaining parts as shown in figure 1-5................... 4
—. ARG AR E AR
o B AL RS AR ENALFE Central motor disassembly Process........oovvccceeeeeveveevreennns 5
2.1 T E HHLZEME T E Central motor repair Kit.......o.oeeveeeveveeeeeeeeeeeceeeeeeeseeeee e 5
22 FHh. HmR. B4R Chainwheel,cover,dust cover disassembly.............. 5
2.3 M5 2597 E Motor rear cover disassembly........cc.ccvoveeriieieieieeeieieeeieeeeeeeeese e, 6
2.4 PRIR KK L ZH A Disassemble gear Wheel..........ccvvveecuceeeeeeeeceeeeeeeeeeee e 7
2.5 PRI5 J1HZH44: Disassemble tOrqUE SENSOT......c.cvvvveeeeeeeeeeeeeeieeeeeseeeee e 8
2.6 Pzl as 4 S FEHL2H 44 Disassemble controller and motor..........cccveveveeenenee. 9
=. HE BN ARG LI AL Central motor installation process.............c.coeveveeee... 12
3.1 B A 2225 Controller inStallation.............ccuevevevceceeeeeeeeceeee e 12
3.2 HUHLZH A 2225 MOotor inStallation. .........c.c.cvevvecececeeieeececeeeeeeecee e 12
3.3 JIFEZHA %25 Torque sensor iNStallation........c.oveveveeveveveuerceeeeeeeeeeeee e eeeen e 14



—. HEBEIRSGHR

Central Motor Composition

AWM SE ) o A i S L AR B, EAR By 0 3 KR 7. sbLAE. %R

Hi. wHssAs, W 1-1 s,

The central motor is composed of chain wheel and motor main body. The main body

is divided into 3 parts: motor unit, torque sensor unit, controller unit. As shown in

Figure 1-1.

FEds

o AN
HAL T
Al AR
KR 1-1

Figure 1-1

FERIRE




1.1 BHLNE 1-2 Fias:

Complete motor as shown in Figure 1-2:

KR 1-2 241

Figure 1-2 complete motor

1.2 BHRE G T HAMFWE 1-3 Fr:

1.2 Complete motor includes main body and chain wheel, as shown in Figure 1-3:

KR 1-3 48 SO AT
Figure 1-3 Main body and Chain wheel



1.3 A=K E 2-4 Fras:

THEAR IR AL

Torque sensor unit

LA

Motor unit

KR 1-4
Figure 1-4



1.4 AR RFH W E R 1-5:

1.4 The remaining parts as shown in figure 1-5:

8 W

i 41+ B A s 411

Rear cover Dust cover

KN TR A

Gear wheel Cover
Kl7R 1-5
Figure 1-5



—. HE BN RERGTRERE

Central motor disassembly process

21 FEHEIEZETHR

2.1 Central motor repair tool

FEAR P R SR T, E B LU R T RN N AT — 8. REM a8l
TR T) . IR T) . WSk G AR A Re R A, dn I 2-1 Fras

In the process of the maintenance of this product, will need to use the
following tools: Allen wrench, circlip pliers, vice, phillips screwdriver,

screwdriver, and hammer. Shown as 2-1:

=0

|
|
B TH AR HiY
Auxiliary tool Gear pulling tool
K 2-1
Figure 2-1

22 F&. B Bik A A4rE

Chain wheel. cover. dust cover disassembly process

fEFAAAIRT, FRBR T 5 L 5 A M5X 14 /A BIAEARIRAT, BB R B /K 7%,
SRJE o AR R s A AT ) 3 A4S M4 X 10 BRET KB A ma ZHAF I 2 AMRET, BUT AR
KBikas, ikl 2-2 fros.

With an Allen wrench, tooth plate to remove 5 x 14 M5 inner hexangular set
screw cylinder, then remove the waterproof cover, then remove the cover
plate,then remove 3 M4 x 10 screws respectivelyand the 2 screws on dust
cover, and then remove the cover plate and dust cover. Shown as 2-2:

5



E7s 2-2
Figure 2-2

2.3 )5 EIvRE

2.3 Motor rear cover disassembly process

R NSART, #7644 MaX 14 LRk NS g, WK 2-3 fiok.

With an Allen wrench, to remove four M4 x 14 round head hex socket screws. Shown
from Figure 2-3:



Kl7s 2-3
Figure 2-3

2.4 Frlr Kiise A

2.4 Gear wheel disassembly process

R HRER @30 AR, MK AR, & 2-4 Bk,
Use the circlip pliers to remove ® 30 axis with the spring, remove wheel gear with
gear pulling tool.




2 22 A A MAIE L

Wehrhd b 5 AMRET [F E £ T FRIRET FLAL, FH8 R A 7S A 3R T IBURE B e v 8] iR
5T, BURN Kiki%e.
Pull out the five screws in gear screw hole, and use the Allen wrench clockwise
rotation of the screw and remove the big gear.

KR 2-4

Figure 2-4

2.5 FrER IR A

2.5 Torque components disassembly

PRy aE LA, JRR R R E R @15 R3, BUREA . hibs
2 i) B A I B 2k R & 2-5 .

Remove the torqueoil seal and use circlip pliers to remove ® 15
circlip underoil seal, take out gasket. Pull out the cable connected
to the controller, shown as Figure 2-5:

Oil seal ~# M Spring and gasket
8




P52k connect cable

BEch R, U AR AR AL
Tapping axis, torque sensor module
K7 2-5
Figure 2-5

2.6 FrRRIEHIAS A K ENLA M

Remove the controller components and electrical components

2.6.1 JRFR FHLALIF S IE I a LA IE R L, JRBRISZAIRET, PI)R iReT . &
BATEESR r BRI E, i 2-6-1.

Removing the controller component connections with electrical

components, remove line pressing board screw, rivet welding pieces

9



of screw. Pay attention to on the riveting welding pieces of elastic

washer, see figure 2-6-1.

18 B Riveting weld piece [E 2k 4% Line pressing board

KR 2-6-1
Figure 2-6-1

2.6.2 RER ML 4 N> MAX 12 +FPTKIRET, B EMLALE, i 2-6-2.

2.6.2 Remove motor components four M4 x 12 cross countersunk head screw,
remove the motor components, shown from 2-6-2.
[ "‘::j
t ¥
- y -
o

4 fib M4 X

12 W24TH7 B M4*12 screw place HEHLZHLFE Motor component

10



seidigy

e e L LA LTI P

s i M “‘T“c‘

R Je Je ki ke 404+ take off nylon gear assembly

KR 2-6-2

2.6.3 PRFRIEHIZR B 2 > M3 X6 HFUTkIRE], H—F IR M HIRLR,
U P s 20, P iEdlas 4], Wi 2-6-3 7. Remove the two screws M3
X 6 from the bottom of the controller, use the screw driver to press the line card,
take off the controller assembly, pull out the controller wiring harness

M3/X 6 BEET FLA PR R 28 R U 4% 1] 48 )2 26K the position of M3 X 6, pull out the

controller wiring harness

11



=. FEHEINRATHEZIERRE central motor installation

process

3.1 B #| 25 H M1 %23 controller installation

WK 3-1 B iEHER 2N TR, TR/ 2 > M3 X6 +FUTkIRET 2248 35l 4 IK
# . Put the controller into the main body, and put the two M3 X 6 screws to the
bottom of the controller

K7~ = AR 2 28 ENH L ZE N the three black wires entrance this hole

M3 X 6 HRET L7

M3 X 6 screw position

KR 3-1

3.2 H LA {4 ) 223 motor assembly installation

3.2.1 TR IS8 A B 5115 K& & FT-EMSOL JiE 3 g, i B 7~ 3-2-1. Paint the

12



grease FT-EM50L to the nylon gear balance, like below picture

KR 3-2-1

3.2.2 K B e i AR in R 3-2-2 ‘3t F Ak . Put the nylon gear to the main
body like below

Ko~ 3-2-2

3.2.3 B WL L EE R 4k, IR 3-2-3 A0 B %2, FEMEE 4 4 MaX 12 R4ET. Put
the motor to the position of below main body, like below picture and fix the four M4
X 12 screws

X 12 W24T

K7~ 3-2-3

3.2.4 K 3 MR A R E T 3 MR A b Put the three spring washers to
the three riveting-welding chips

13



Wbz IE st #OR riveting-welding chips

FREENR Fr DL R AR 3R T 3 A M2.5 X 4 3 S 24T 8N, IR 2 > M2.5X 4
o SR ARET [ B IR A, B e R dR 5 A LERRL, K] 3-2-4
7o Use the three M2.5 X 4 screws to locking the riveting-welding chips and
spring washers

connect line

PNERAE A 35 SR ET R 2R MUIBET riveting-welding chips screws
KR 3-2-4

3.3 F15E 4 %3 Torque sensor installation

3.3.1 % 3 MR KR LR FAREIRALE, FRR RS R A o AR LA,

IR G RS B E A 2 B AR SR B, ] 3-3-1 TR . Install the three

compressed springs to below picture position of the main body, and entrance the

connect line of magnetic core to the main body hole, then make sure the locating
14



plate of magnetic core install to compressed spring

compressed spring

PR I 5 i AR FLAL the hole of connect line and through main body

15



3ANEN BN 3-3-1  three position plates shown as Figure 3-3-1

3.3.2 K JFHEANEM, FEMVERL CER, MEAE LR A RHE,
il 3-3-2,

3.3.2 press the torgue sensor into the main body and confirm the connect cable
connecting well .afterwards install the copper gasket and circlip

JI5E S 28 EE4E torgue sensor and connecting cable from controller

}—#&—E% copper gasket and circlip

KR 3-3-2

3.3.3 Hf HK2212 FRERHAR I B 2238, RN R 38, in & 3-3-3,
Install the HK2212 ball bearing as shown picture and put the copper gasket and
circlip as shown Figure 3-3-2

16



7~ 3-3-3

i

17



334 MEMMHZREBEIFEAM E, R R AR EZR T, FERKER e
FrfEfiE, Wik 3-3-4 FiR.

3.3.4 put the locating pin onto the torgue sensor unit and press the big bearing into
the main body .Take notice of position of locating pin on big bearing as shown Figure
3-3-4

locating pin

K= 3-3-4
3.4.5 N ZATEiA R, AR, JPRARIRALZLNR, H 703 BRI HELF
Confirm the installation without problem .Install the circlip and put line card into the
wiring harness and then seal up the line card and wiring harness with 703 sealing

18



glue as shown Figure 3-4-5.

MW, Nk 3-4-5.

3-4-5

3.4.6 AL F BB, TG 2P A A A OB BN 5 AbIRET, i
3-4-6 FT7i

3.4.6 install the waterproof cover and sealing ring and then install the dust cover as
well as cover and locked them as shown picture 5 .As shown Figure 3-4-6

4

K7 3-4-6
3.4.7 K F B UL 54> M5 X 14 BRET [ e 42 44 b, JF 222 Pk wn & 3-4-7 Fror
3.4.7 The chain wheel is fixed on the main body by 5 PCS M5*14 screws and install
the waterproof cover as shown Figure 3-4-7

K~ 3-4-7

19



	一．中置电机系统组成
	1.1整机如图1-2所示：
	1.2整机包括主体及牙盘组件如图1-3所示：
	1.3主体三大部件如图2-4所示：
	1.4主体其余部件如图示1-5：

	二. 中置电机系统部件拆卸流程
	2.2牙盘、盖板、防尘盖组件拆卸

	2.3电机后盖拆卸
	2.4拆除大齿轮组件
	2.4 Gear wheel disassembly process
	2.5拆除力矩组件
	2.6拆除控制器组件及电机组件
	Remove the controller components and electrical co

	三. 中置电机系统部件安装流程central motor installation process
	3.1控制器组件的安装controller installation
	3.2电机组件的安装motor assembly installation
	3.3力矩组件安装Torque sensor installation

